Available online at www.sciencedirect.com

Current Opinion in

ScienceDirect Biotechnology
Review
Anaerobic microbial core for municipal wastewater
treatment — the sustainable platform for resource n
recovery e

B. Conall Holohan'***, Anna Trego '**, Ciara Keating”,

Thiago Bressani-Ribeiro®, Carlos L Chernicharo”, Glen Daigger”,
Stephen M Galdi®, Ulrich Knérle’, Eleonora Paissoni®,

Angel Robles?, Frank Rogalla'®, Chungheon Shin®, Ana Soares®,
Adam L Smith'", Aleksandra Szczuka®, Dermot Hughes' and

Vincent O’Flaherty '

The requirement for carbon neutrality and bioresource recovery has
shifted our views on water treatment from health and pollution
avoidance to one of sustainability with water and nutrient circularity.
[...]
https://doi.org/10.1016/j.copbio.2025.103317

0958-1669/© 2025 The Authors. Published by Elsevier Ltd. This is an
open access article under the CC BY license (http://
creativecommons.org/licenses/by/4.0/).

Introduction
Despite progress, the provision of clean water and treat-

ment of wastewater remains a pressing global challenge.
Clearly highlighted by the United Nations (UN), water is

www.sciencedirect.com

Current Opinion in Biotechnology 2025, 94:103317


http://www.sciencedirect.com/science/journal/09581669
mailto:conall.holohan@ru.nl
https://doi.org/10.1016/j.copbio.2025.103317
http://creativecommons.org/licenses/by/4.0/
http://creativecommons.org/licenses/by/4.0/
http://crossmark.crossref.org/dialog/?doi=10.1016/j.copbio.2025.103317&domain=pdf
http://crossmark.crossref.org/dialog/?doi=10.1016/j.copbio.2025.103317&domain=pdf

2 Environmental Biotechnology

identified as a standalone UN Sustainable Development
Goal (SDG 6: Clean Water and Sanitation) and water
development underpins the success of many of the other
goals: better health (SDG3), sustainable energy (SDG7),
and climate action (SDG13), among others. For over a
century, the developed world has been built upon linear,
aerobic microbiology-based treatment processes, namely,
‘conventional activated sludge’ (CAS), to clean wastewater
to sufficient quality and discharge it back into the en-
vironment. This has been highly effective for health and
largely for environmental water quality and was deployed
as the praxis in the global north. However, it is energy
intensive (1-3% of total global energy usage), produces
significant waste products (i.e. sludge), and has minimal
focus on resource recovery [1-3].

While aerobic microbial treatment, by default, is a linear
and carbon emitting process, research developments in
the field have focused on improving its resource recovery
and water reuse [1]. Nevertheless, such implementations
do not meet the requirements of achieving carbon-
neutral, energy positivity with resource recovery in a
wastewater treatment plant (WW'TP), severe changes
and innovations are required in the current praxis for the
future [4-6].

Therefore, the use of anaerobic microbiology has been
suggested as a fundamental alternative at the core biolo-
gical process of WWTPs [7,8], primarily through main-
stream anaerobic treatment, due to lower energy usage
and carbon emissions. This change will capture and con-
vert the carbon immediately in the wastewater to biogas,
with minimal sludge production (5-10% of aerobic norm)
and reduced energy usage (no aeration) of ~50% [5,9].
Proven and implemented at scale in the global south
[4,10,11]. It is now feasible at ambient (< 15°C) tempera-
tures and dilute wastewaters, in temperate climates,
through successful laboratory and pilot trials, and full-scale
demonstrations [12-15]. The results validate large asso-
ciated merits in sludge reduction and energy input re-
duction. Furthermore, with carbon-depleted nitrogen (N)-
and phosphorus (P)-rich effluent, the process offers a more
novel both biological and nonbiological resource recovery
and water reuse practices [5].

Here, we detail the current state-of-the-art, options, and
perspectives of a recovery-based municipal WWTP
based upon an anaerobic (mainstream) treatment as the
core technology, therefore providing the paradigm shift
required for the WWTP-of-the-future.

Municipal wastewater and aerobic treatment
challenges

Municipal wastewaters are dilute (>99% water), com-
plex, high-volume waste streams arising from domestic
sources [16]. Wastewater composition and temperature

are highly variable owing to diurnal, seasonal, locality,
and infrastructure variances (flow fluctuations of 3x from
dry weather flow but up to 6x in ‘storm’ conditions) [17].
T'ypically, municipal wastewater can be characterised as
dilute by low biological oxygen demand (BOD) and
chemical oxygen demand (COD) concentrations
(125-350 mg BOD/L.) combined with a high fraction of
total suspended solids (TSS) and inert particulates
(100-250 mg 'T'SS/L.) [18,19]. WW'TPs ordinarily rely on
biological treatment to meet discharge limits for BOD/
COD/TSS/Total Nitrogen/Total Phosphorus (e.g. 25/
125/25/5/2 mg/l) for certain receiving waters (EU Water
Framework Directive, 2000/60/EC and US EPA-821-
R13-001).

Currently, during CAS treatment, aerobic microbial
consortium degrades the organic fraction of wastewater
into carbon dioxide (CO;) and water. In so doing, mi-
crobes produce biomass (i.e. sludge), which is settled
out, resulting in a high-quality effluent. While CAS
meets discharge requirements, the drawback lies in the
environmental sustainability of the process: there is a
large energy input required to provide oxygen to acrobic
microbes (~1.15 kWh/kg BOD) coupled with its pro-
duction of sludge (0.90-1.25 kg sludge/kg BOD) and a
limited capacity for nutrient recovery [5,17,20]. The EU
alone produces > 10 million tonnes of waste sludge per
year, which is generally treated by a low-rate anaerobic
digestion (AD) process followed by land application, or
in growing number of countries, incineration [21-23].
This low-rate AD can reduce the amount of biosolids
generated by WWTPs (40-60% v/v, depending on
thermal hydrolysis usage) and recover some biogas en-
ergy [5].

Other technological developments have been made to
reduce the negative impacts of CAS, such as granular
activated sludge (e.g. Nereda® process), membrane aer-
ated biofilm reactors (e.g. Oxymem®), and modular add-
on technologies, such as thermal hydrolysis (e.g. Cambi®
process) to assist the low-rate AD process. While these
are welcome, the aerobic metabolism remains bound by
high energy input and complex by-product (sludge)
limiting potential, preventing it to achieve carbon neu-
trality and offset the WW'TP energy demand [24-26].

Furthermore, the pressure to reduce the amount of
sludge generated by CAS is increasing as its value as a
nutrient recovery system (i.e. biosolid fertiliser) is ra-
pidly reducing, given concerns surrounding land appli-
cation of biosolids containing chemicals of emerging
concern (CECs) such as pharmaceuticals and per- or
poly-fluoro-alkylated substances (PFAS). PFAS com-
pounds, for example, found in wastewater, can partition
into sludge generated during CAS [27], are not readily
removed during AD, and can bioaccumulate when ap-
plied to agricultural fields posing a human health risk

Current Opinion in Biotechnology 2025, 94:103317

www.sciencedirect.com



Anaerobic platform core of the WWTP of the future Conall Holohan et al. 3

[28]; more than half of the biosolids in the United States,
Australia, Canada, and Europe are land applied [29]. In
fact, several European countries and US states have
banned the use of such biosolids [30], effectively re-
voking their potential for nutrient recovery potential.
Furthermore, given that PFAS has been shown to leach
from biosolids even when disposed of in landfills, it is
likely that high-temperature incineration of biosolids
may be required to prevent biosolid-associated PFAS
contamination [31]. The regulation and costs of such
approaches are likely to scale with waste sludge volume,
and reducing this volume should be a key driver in
moving away from the aerobic microbiology Ilead
WWTPs.

Other significant climate impacts arise as a result of CAS,
including nitrous oxide (N,0O) emissions, a greenhouse
gas (GHG) that is 298 times more potent than CO,. A
recent systems-level assessment reported that N,O
emissions alone can contribute more substantially to the
carbon footprint of CAS than its energy consumption
[19]. Indeed, it has been suggested that CAS simply
transfers water pollution into atmospheric pollution [8].
Transitioning away from aerobic processes would cir-
cumvent significant energy expenditures, GHG emis-
sions, and waste biomass production and lead to true
resource recovery and valorisation even in the era of
emerging contaminants [8,22].

Advances in anaerobic municipal wastewater
treatment

The benefits of a platform with a core of anaerobic mi-
crobiology founded in the extremely efficient microbial
metabolism. For example, their production of gas as a
core output rather than biomass, namely, biogas is pro-
duced at up to 0.42 m® biogas/kg COD (pollution) re-
moved, matched with low biomass production, at 0.05 kg
biomass/kg COD removed. This biomass production
rate is a reduction of up to 95% compared with aerobic
systems [7,9,17].

Such benefits have led to decades of research towards
successful implementation across wastewaters processes.
While for industrial, concentrated, wastewaters, this has
been well established [9]; however, direct sewage
treatment has had more limited implementation to
date [32].

Save, in tropical climates such as Brazil and India, where
full-scale WW'TPs of mainstream anaerobic treatment of
plants up to 1 million population equivalent are opera-
tional. The process is well documented in the following
thorough books [10,11].

Implementation outside of tropical climates was largely
assumed as unfeasible at lower temperatures (< 15°C)

due to increased operational challenges, such as reduced
microbial activity and reduced metabolic rates, biomass
washout coupled with slow microbial growth rates, me-
thane solubility, and the overall dilute nature of muni-
cipal wastewater. However, these issues have been
systematically tackled and largely overcome or bypassed
through microbiological focus intertwined with en-
gineering in both membrane and nonmembrane anae-
robic bioreactors [12,33,34].

Primarily success has been decoupling the solids reten-
tion time from the hydraulic retention time (HR'T),
preventing microorganism washout while continuing to
promote high activity, thus enabling high hydrolysis and
methanogenesis rates [13,14,35,36].

Successes have used different microbial organisations
structures, namely (i) granular, (ii) suspended/flocculant,
and (iii) biofilms. Granules have been the staple inocula
nonmembrane bioreactors (e.g. upflow anaerobic sludge
bed or expanded granular sludge bed [EGSB] bior-
eactors). These are used particularly in the tropical
(20°=30°C) [4] and hold potential for lower-temperature
Mediterranean (15°-25°C) climate. For more northern
temperate climates (<15°C), granules have generally
required tandem biofilms via hybrid systems, success-
fully outlined in Ref. [14] This system prevented bio-
mass loss and thereby enabled effective COD removals
at ambient temperatures (2-20°C) without any mem-
brane filtration. It also demonstrated an ability to with-
stand seasonal fluctuations in both temperature and
influent concentrations.

Whereas more suspended flocculant communities are
found in membrane AnMBR systems and have been
utilised across temperatures [13,36-38]. Both membrane
and nonmembrane systems offer strong options in de-
signing the varied WW'TPs that are required across so-
ciety with examples in Figure 1.

Membrane systems have been shown successfully, in
several configurations (anaerobic membrane bioreactors,
AnMBRs), including those submerged to reduce flux
and ‘dynamic membranes’ to reduce clogging [32-34].
Notably, AnMBRs can produce a high-quality effluent at
short HRT.

Crucially however, in choosing to utilise AnMBR
(Figure 2c¢(i1)) over nonmembrane systems, the addi-
tional operational requirements (namely, fouling con-
trols) should be considered [39,40]. However,
operational costs can be offset with higher value re-
sources post-treatment, such as more direct water reuse
or capture of higher value nutrients. Indeed, these
configurations, including membranes, may be preferred
where stringent footprint, secondary effluent quality or
water reuse is required (e.g. COD <30 mg/l) due to the

www.sciencedirect.com

Current Opinion in Biotechnology 2025, 94:103317



4 Environmental Biotechnology

Figure 1
: v
SCREENING AND PRIMARY
GRIT REMOVAL SETTLEMENT CAS CLARIFIER TRICKLING FILTER ENVIRONMENTAL
‘ DISCHARGE
LOW-RATE AD
E NN NN RN NN EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEESE
BIOGAS
B) MEMBRANE (METHANE)
EEese + CAPTURED
+ BIOGAS VIA
I DEGASSING
(1) CRUDE :
— ————————————— —
WATER
REUSE
3MMGRIT & MAINSTREAM NUTRIENT
SCREENING, AD RECOVERY
CELLULOSE (1) SETTLED
. LIQUID RECIRC.
ADVANCED BIOGAS
SOLIDS (METHANE)

SEPARATION

C) NON-MEMBRANE

BIOGAS

(METHANE)
INC. CAPTURED
BY DEGASSING

I

GRIT - CELLULOSE
SCREENING

vV >
LOW-RATE AD
E NN NN NN NN NN EEE NN NN NS NN NSNS N NSNS EEEEEEEEEE

(1) ANAEROBIC

/ (I1) PASSIVE REUSE

—p

MAINSTREAM
AD

—_—
TRICKLING / EN‘S:;?:::‘EGNETAL
SAND FILTER

(1) ECOLOGICAL

—p

NUTRIENT
RECOVERY

ANAMMOX,

N-DAMO
WATER

FERTI-IRIGATION

NATURE
BASED
Current Opinion in Biotechnology

(a) Current aerobic-based treatment systems even with technological improvements (technologies in yellow) and low-rate AD treat the wastewater
effectively but in a linear manner. (b) A membrane-based anaerobic scenario where mainstream AD is inserted to treat the sewage. Two options are
outlined (i) where the crude sewage is treated by a nonmembrane mainstream AD directly or (ii) where advanced/intensive settling or separation
(preconcentration) takes place, separating solids from liquid. The solid sewage is treated in an optimised, but low-rate anaerobic manner and liquid
and liquid soluble sewage is treated rapidly in a high-rate anaerobic membrane system. The latter step is similar to black-water treatment, which
should be reviewed for all new development. The nutrients are then recovered through membrane systems (e.g. IEX) and water is available for reuse.
(c) A nonmembrane anaerobic system offers more removal-based WWTP-of-the-future where resources are recovered where possible or removed
biologically by technologies (e.g. anammox/N-DAMO) or through nature-based system, fertiirigation, and water reuse, depending on the WWTP
offering passive or energy-limited scenarios for achieving water reuse in nature/agriculture or industry.

overlap of membrane technologies in the steps. These
additional value factors can balance the additional capital
and operational costs [36]. Noting nutrient removal will
be required after anaerobic treatment, to convert or re-
cover the N and P fractions, as outlined in Figure 1.

The operation can also be streamlined with reduction in
lower solid influent (post settling sewage) through pre-
concentration, where the solids are separated through
intensification of settlement or floatation and sent to a
lower-rate AD tank (Figure la) [41]. The solids-free

Current Opinion in Biotechnology 2025, 94:103317

www.sciencedirect.com



Anaerobic platform core of the WWTP of the future Conall Holohan et al. 5

Figure 2
REFINED BIOPLASTICS
CELLULOSE o £ ‘ METHANOL
- §/\< 5 E{\§ vz (FERTI)IRRIGATION/
8 £ 8
g . fspHAZ 9 B COOLING/POTABLE
z U EAW B
VOLATILE
THERMOPHILIC FATTY FULL ANAEROBIC METHANE @ T
INCINERATION AD > ACIDS. DIGESTION (BIOGAS)
FERMENTATION \
X
%, S S
%, S ALGAL 3 o B
"%1 & 1 BloMAss |2 gz ¢
g £
: $8a3
é? 777777 aveent | § g § g ULTRAFILTRATION
g ANAEROBIC : &3 E 2 § E
< TREATMENT ! ) g gesseo REVERSE OSMOSIS
! g ey
™ | —
'
i NUTRIENT
PRE- ) | BIOLOGICAL |y REMOVAL TERTIARY WATER
TREATMENT TREATMENT | OR TREATMENT REUSE

RECOVERY

H | co, NH,+ n
‘
|
‘

CAPTURE/PRECIPITATION

¥ - AMMONIUM SULPHATE J MAP (STRUVITE)

CALCIUM PHOSPHATE

/| CLINOPTILOLITE
U co, STRIPPING
Capture
CHEMICAL COMPOUNDS / FERTILIZER

Current Opinion in Biotechnology

Schematic for sustainable WWTP-of-the-future with core mainstream anaerobic treatment and resource recovery platform. This figure highlights the
adaptability that anaerobic system offers with varied ‘treatment process flows’ possible. Overall, starting with pretreatment recovery-based screening,
moving through anaerobic removal of organic carbon and conversion to biogas with options for nutrient, energy, water and resource recovery.
Crucially, this highlights the potential for the future and adding-value through the production of more valuable products, for example, VFAs, methanol